
# Item Description .................Stock #
1 Chassis.................................DTXC7029
2 Front Differential Cover.........DTXC6817
3 Shock Tower .........................DTXC9207
4 Upper Arm Mount.................DTXC9589
5 Motor Mount .........................DTXC8278
6 Motor W/ Connector .............DTXC3307
7 Lower Arm............................DTXC8528
8 Upper Arm............................DTXC9529
9 Front Bumper........................DTXC6870
10 Front Skid .............................DTXC6870
11 Steering Drag Link................DTXC9474
12 Bellcrank Post Right .............DTXC8858
13 Bellcrank Post Left................DTXC8858
14 Bellcrank Brace ....................DTXC8858
15 Bellcrank Post.......................DTXC8859
16 Steering / Toe In Link............DTXC9474
17 Main Driveshaft  ..................DTXC7419
18 Main Driveshaft Support.......DTXC6817
19 Rear Drive Coupler...............DTXC7413,

DTXC7417
20 Front Drive Coupler ..............DTXC7415,

DTXC7417
21 Rear Diff Pinion Gear ...........DTXC7413,

DTXC7416
22 Front Diff Pinion Gear...........DTXC7415,

DTXC7416
23 Left Knuckle..........................DTXC8208
24 Right Knuckle .......................DTXC8208
25 Wheel ...................................DTXC9868
26 Tire .......................................DTXC9716
27 Lower Shock Mount Pin........DTXC9037

28 Inner Lower Hinge Pin..........DTXC7987
29 Inner Upper Hinge Pin..........DTXC7992
30 Servo Arm ............................DTXC9473
31 Servo Steering Link..............DTXC9474
32 Chassis Brace Rod...............DTXC6604
33 Body Post .............................DTXC6461
34 Body Clips ............................DTXC6445
35 Axle Stub ..............................DTXC7418
36 Universal Ball .......................DTXC7418
37 Slider Shaft Male ..................DTXC7418
38 Slider Shaft Female..............DTXC7418
39 Spur Gear.............................DTXC7413

DTXC7414
40 Pinion Gear ..........................DTXC8353
41 Battery Strap Post ................DTXC6299
42 Battery Strap ........................DTXC6299
43 Antenna Tube .......................DTXC6161
44 Differential Outdrive Joint .....DTXC7412

DTXC7418
45 Differential Case...................DTXC7410,

DTXC7411
46 Main Differential Gear ..........DTXC7410,

DTXC7411
47 Small Bevel Gear..................DTXC7410,

DTXC7412
48 Differential Pin T2 .................DTXC7410,

DTXC7412
49 Differential Pin T1 .................DTXC7410,

DTXC7412
50 Large Bevel Gear .................DTXC7410,

DTXC7412
51 Shock Cap............................DTXC9038,

DTXC9041
52 Shock Bladder ......................DTXC9038,

DTXC9044
53 Shock Body ..........................DTXC9038,

DTXC9043
54 O-Ring Spacer......................DTXC9038,

DTXC9043

55 Shock Cartridge Cap............DTXC9038,
DTXC9043

56 Shock End ............................DTXC9038,
DTXC9043

57 Shock Spring Seat................DTXC9038,
DTXC9043

58 Shock Shaft ..........................DTXC9038,
DTXC9042

59 Shock Piston ........................DTXC9038,
DTXC9043

60 Shock Spring ........................DTXC9039
61 6x10mm Ball Bearing ...........DTXC1561
62 Bellcrank Bushing.................DTXC8858
63 Rear Bumper ........................DTXC6871
64 Rear Skid..............................DTXC6871
65 Rear Differential Cover .........DTXC6817
66 Antenna Cap ........................DTXC6161
67 Shock Preload Clip...............DTXC9038,

DTXC9043

A 2.6x8mm ST Screw ..............DTXQ0203
B 2.6x12mm ST Screw ............DTXQ0203
D 3.8mm Ball ...........................DTXC6261
E 1.5mm E-Clip........................DTXC7632
F 2.6x16mm Mach Screw........DTXQ0253
G 2x10mm ST Screw ...............DTXQ0201
H 2.6x6mm Mach Screw .........DTXC8681
I 2x6mm ST FH Screw ...........DTXC8675
K 2.6x8mm FH Mach Screw ....DTXQ0271
M 2.6x8mm Pan Screw ............DTXC8686
N 2x6mm ST Plate Screw........DTXC8685
O 2.6x10mm FH ST Screw ......DTXQ0231
P 3x3mm Set Screw ................DTXQ0301
R Shock O-Ring .......................DTXC9038,

DTXC9040,
DTXC9043

S Double-Sided Tape ...............DTXR1215

This parts list shows the key number, part
description and parts bag stock number for
ordering. If there are multiple stock numbers
listed, that particular part is available in
several places. Refer to the replacement parts
bag list for the contents of each parts bag.

Replacement Parts
Stock #..............Description
DTXC1561.........6x10mm Ball Bearing.............................61 x2pcs
DTXC2196.........7.2V NiCD 600mAh Battery..............................x1
DTXC3307.........380 Motor w/ Connector ............................6 x1pc
DTXC6161.........Antenna Tube w/ Cap........................43,66 x5pcs
DTXC6299ST ......Battery Tray w/Posts ...............................42 x1pc,

41 x2pcs
DTXC6445.........Body Clips..............................................34 x4pcs
DTXC6461ST ......Body Post Set ........................................33 x4pcs
DTXC6523.........Blue Body .....................................................x1pc
DTXC6524.........Green Body...................................................x1pc
DTXC6525.........Red Body......................................................x1pc
DTXC6526.........Orange Body.................................................x1pc
DTXC6527.........White Body ...................................................x1pc
DTXC6528.........Purple Body ..................................................x1pc
DTXC6604.........Chassis Brace Rod ..................................32 x1pc
DTXC6817ST ......Drive Line Cover Set........................2,18,65 x1pc
DTXC6870ST ......Front Bumper/Skid Set .........................9,10 x1pc
DTXC6871ST ......Rear Bumper/Skid Set ........................63,64 x1pc
DTXC7029ST ......Main Chassis .............................................1 x1pc
DTXC7316.........Decal Sheet ..................................................x1pc
DTXC7410.........Diff Set Complete.....................45,46,48,49 x1pc,

50 x2pcs,
47,I x4pcs

DTXC7411.........Diff Case w/Gear...................45,46 x1pc, I x4pcs
DTXC7412.........Differential Gear Set ..........................48,49 x1pc,

50 x2pcs,
44,47 x4pcs

DTXC7413.........Spur Gear Set ............................19,21,39,G x1pc
DTXC7414.........Spur Gear ................................................39 x1pc
DTXC7415.........Front Differential Pinion Set ................20,22 x1pc
DTXC7416.........Differential Pinion Set .........................21,22 x1pc
DTXC7417ST ......Main Drive Shaft Coupler....................19,20 x1pc
DTXC7418ST ......Drive Shaft Set Complete ......35,37,38,44 x4pcs,

36 x8pcs
DTXC7419.........Main Drive Shaft ......................................17 x1pc
DTXC7987.........Inner Lower Hinge Pin Set .....................28 x4pcs
DTXC7992.........Inner Upper Hinge Pin Set .....................29 x2pcs
DTXC8208ST ......Knuckle Set.......................................23,24 x2pcs
DTXC8278.........Motor Mount...............................................5 x1pc
DTXC8353.........Pinion 16T ............................................40,P x1pc
DTXC8528ST ......Lower Arm Set .........................................7 x4pcs
DTXC8858ST ......Bellcrank Set.................................12,13,14 x1pc,

62 x4pcs
DTXC8859.........Bellcrank Post Set..................................15 x2pcs
DTXC9037.........Shock Mounting Pin Set..........27 x4pcs, E x8pcs
DTXC9038.........Shock Set Complete...............51,52,53,54,55,56,

57,58,59,67 x4pcs,
E,R x8pcs

DTXC9039.........Shock Spring Set ...................................60 x4pcs
DTXC9041.........Shock Cap Set .......................................51 x4pcs
DTXC9042.........Shock Shaft Set .....................................58 x4pcs
DTXC9043ST ......Plastic Shock Parts Set ....................53,54,55,56,

57,59,67 x4pcs,
R x8pcs

DTXC9044.........Shock Bladder Set .................................52 x4pcs
DTXC9207ST ......Shock Tower Set ......................................3 x2pcs
DTXC9473ST ......Servo Arm Set .........................................30 x1pc
DTXC9474ST ......Connecting Rod Set...........................11,31 x1pc,

16 x4pcs

Stock #..............Description
DTXC9529ST ......Upper Arm Set .........................................8 x4pcs
DTXC9589ST ......Upper Arm Mount ....................................4 x2pcs
DTXC9716.........Tire Set ..................................................26 x4pcs
DTXC9868.........Wheel Set ..............................................25 x4pcs
DTXM1260 ........ESC5000 Electronic Speed Control..............x1pc
DTXP4080.........Wall Charger.................................................x1pc
DTXZ1109 .........Instruction Manual ........................................x1pc

HARDWARE
DTXC6261.........3.8mm Ball Stud......................................D x6pcs
DTXC7632.........1.5mm E-Clip.........................................E x10pcs
DTXC8675.........2x6mm FH ST Screw................................I x6pcs
DTXC8681.........2.6x6mm Machine Screw ........................H x5pcs
DTXC8685.........2x6mm Plate Screw ................................N x6pcs
DTXC8686.........Motor Mount Screw.................................M x6pcs
DTXC9040.........Shock O-Ring Set....................................R x8pcs
DTXQ0201 ........2x10mm ST Screw..................................G x5pcs
DTXQ0203 ........2.6mm ST Screw .................................A,B x5pcs
DTXQ0253 ........2.6x16mm Machine Screw ......................F x5pcs
DTXQ0231 ........2.6x10mm FH ST Screw .........................O x5pcs
DTXQ0271 ........2.6x8mm FH Machine Screw ..................K x5pcs
DTXQ0301 ........3x3mm Set Screw ...................................P x3pcs
DTXR1215.........Double-Sided Servo Tape..........................S x1pc

OPTIONALS
DTXC2195.........7.2V 1100mAh NIMH
DTXC2231.........Battery/Motor Connector Set
DTXC6301.........Carbon Fiber Battery Strap
DTXC6463.........Body Post Tall (4)
DTXC6522.........Clear Body
DTXC6603.........Carbon Fiber Chassis Brace Rod
DTXC7407.........CV Drive Shafts (2)
DTXC7408.........Carbon Fiber Main Drive Shaft
DTXC7409.........Spur Gear (43T)
DTXC8209.........Aluminum Knuckle Set Blue(2)
DTXC8279.........Aluminum Heatsink Motor Mount
DTXC8348.........Pinion Gear (19T)
DTXC8349.........Pinion Gear (13T)
DTXC8862.........Aluminum Bellcranks Blue
DTXC9034.........Aluminum Shock Set (4)
DTXC9035.........Soft Springs Silver (4)
DTXC9036.........Hard Springs Yellow (4)
DTXC9472.........Adjustable Turnbuckle Set (2)
DTXC9869.........Chrome Wheels (4)

To order replacement parts or to send your model in for repairs
covered under warranty, you should send your model to
DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Suite 1, Champaign, Illinois 61822

Attn. Service Department
Phone: (217) 398-0007

9:00 A.M. - 5:00 P.M. Central Time M-F
E-Mail: hobbyservices@hobbico.com

ST indicates Stress-Tech™ part

DTXZ1108 For Kit DTXD11**
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